
 

 

Lake Victoria North Water Services Board 
The Republic of Kenya 

 
 
 
 
 
 
 
 
 

BASIC DESIGN STUDY REPORT 
ON 

THE PROJECT FOR AUGMENTATION OF WATER SUPPLY 
SYSTEM IN KAPSABET TOWN 

IN 
THE REPUBLIC OF KENYA 

 
 
 
 
 

 
 
 
 
 
 
 

September 2008 
 
 
 
 
 
 
 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY  
 
 

NJS CONSULTANTS CO., LTD. 
 
 

GE 

JR 

08-077 

No. 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

 

Preface 

 

In response to a request from the Government of the Republic of Kenya, the Government of Japan 

decided to conduct a basic design study on “The Project for Augmentation of Water Supply System in 

Kapsabet Town” and entrusted the study to the Japan International Cooperation Agency (JICA). 
[...]
discharge of the Kimondi River from 1965 until 2007, and thus the annual minimum discharge by return 

period is estimated as Table 2-10. 

 

Thomas equation: Y = -0.9489×Ln(X) + 4.6463 

Y: Discharge (m3/sec), X: Non-excess probability (%) 

 
Table 2-10  Annual Minimum Discharge by Return Period (By Thomas Method) 

Discharge Return period (Years) m3/sec m3/day 
5 0.49 42,200 
7 0.42 36,500 
10 0.38 32,500 
15 0.34 29,500 
20 0.33 28,100 
25 0.32 27,200 
30 0.31 26,700 
40 0.30 25,900 
45 0.30 25,700 
50 0.30 25,600 

 

3)  The minimum Discharge of the Kabutie River 

The minimum discharge of the Kabutie River is estimated by applying the following methods to the 

discharge of the Kimondi River. 

i)  Catchment area correlation method 

y = 5.146x
4.3654

0.0

5.0

10.0

15.0

20.0

25.0

30.0

0 0.2 0.4 0.6 0.8 1 1.2 1.4 1.6

Flow depth (m)

Flows (m3/s)



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-11 

Catchment area of Kabutie River = 105km2 

Catchment area of Kimondi River = 835km2 

Thus, catchment area of the Kabutie River is 12.6% (105/835) of that of the Kimondi River. 
 

ii)  Discharge comparison method 

By hydrometry, the discharge of the Kabutie River was found to be 11.4% of the average of the discharge 

of the Kimondi River. Table 2-11 shows the estimated minimum discharge of the Kabutie River by 

applying this ratio. 

Table 2-11  Annual Minimum Discharge by Return Period 
Catcment area correlation method 

(12.6% of Kimondi River) 
Discharge comparison method  

(11.4% of Kimondi River) Return period 
 (Years) m3/sec m3/day m3/sec m3/day 

5 0.061 5,300 0.056 4,800 
7 0.053 4,600 0.048 4,200 
10 0.047 4,100 0.043 3,700 
15 0.043 3,700 0.039 3,400 
20 0.041 3,500 0.037 3,200 
25 0.040 3,400 0.036 3,100 
30 0.039 3,400 0.035 3,000 
40 0.038 3,300 0.034 3,000 
45 0.038 3,200 0.034 2,900 
50 0.037 3,200 0.034 2,900 

 
While, the estimated minimum discharges by return period with applying the actual discharge, is 

summarized as Table 2-12. 

Table 2-12 Annual Minimum Discharge for Kimondi River by Applying Actual Discharges 
Measured 

Discharge Return period 
(years) m3/sec m3/day 

5 0.671 58,000 
7 0.476 41,100 
10 0.427 36,900 
15 0.373 32,200 

 

As a result, the minimum discharges of the Kabutie River with a 10-year return period, are calculated as 

4,649m3/day (36,900 m3/day x 12.6%) by catchment area correlation method and 4,207m3/day (36,900 

m3/day x 11.4%) by discharge comparison method respectively. 

 

The design intake flow from Kabutie River is 3,800m3/day. However, it can be predicted that there will be 

some difficult periods to secure such design intake flow with 10-year return period, taking into account the 

overflow and leakage from the intake weir. On the contrary, the design intake flow can be secured from 

the viewpoint of a five-year return period.  



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-12 

In addition, the minimum discharge was recorded on 4th - 5th March 1987 and 5th - 6th March 1991, 

respectively.  

 

With regard to discharges before and/or after the above-mentioned date, the duration, in case of discharges 

below 4,000m3/day, were 12 days and 28 days respectively during low discharge period in 1987 by 

catchment area correlation method and discharge comparison method. On the other hand, the duration in 

case of discharges less than 5,000m3/day was 33 days and 38 days respectively by the same condition. 

Similarly, the duration in case of discharges less than 4,000m3/day were 9 days and 19 days during low 

discharge period in 1991, respectively, by catchment area correlation method and discharge comparison 

method. While, the duration in case of discharges below 5,000m3/day was 20 days and 25 days 

respectively, by the same condition. As a result, the design intake flow may not be secured for more or less 

one month, in case a large-scale drought occurs, judging from the above mentioned.  

 

(2)  Rehabilitation of the Existing Intake Weir 

Water leakage from the bottom of weir shall be reduced by strengthening the weir structure in order to 

secure the required water volume. In addition, a drain pipe and screen shall be installed at intake box of 

the existing weir.  

 

(3)  Construction of Junction Chamber 

The junction chamber with screen and blow-off shall be constructed at the downstream of intake weir to 

enable the removal of floating materials like chunks of wood and deposits like silt etc.  

 

(4)  Raw Water Pipeline 

1)  Route of raw water pipeline 

The pipe-laying route of the new raw water pipeline shall be planned along the existing one. The pipeline 

will be installed on the river bed right after the intake weir, and then laid in a privately-owned upland field 

having an elevation difference. This pipeline will cross over the Kabutie River from the left to the right 

bank through a pipe bridge planned at the upstream of the existing WTP, and finally reach the proposed 

WTP. 

 

2)  Determination of Pipe Diameter 

The relation of water levels of the intake weir, receiving well of the existing and new WTPs is illustrated 

in Figure 2-3. From the hydraulic point of view, the raw water pipe with a diameter of 250mm can deliver 

the design intake water volume to the new WTP, however, the pipe with a diameter of 300mm shall be 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-13 

adopted taking account of further minimizing the pipe friction losses, diminishing the clogs caused by 

extraneous substances together with the installation of the junction chamber mentioned above. 

1911.0

1910.0

1909.0

1908.0

1906.0

1907.0

1905.0

Proposed pipe 250mm, Q=4,000m3/day, V=0.9m/s

1907.5

1909.3

1907.9

1912.4

≒550m

≒650m

Exsiting WTP New WTP

1909.6

1911.1

1909.3

Existing pipe 150mm
Q=1,000m3/day, V=0.68m/s

Road

Proposed pipe 300mm  Q=4,000m3/day, V=0.62m/s

Weir

 
Figure 2-3  Water Level of Intake Weir and Existing/New Water Treatment Plant 
 

3)  Selection of Pipe Material  

The uPVC pipe shall be utilized for the majority of laying route (within the upland field) in order to retain 

proper pipe pressure considering small elevation difference between the intake weir and the proposed 

WTP. While, the ductile iron pipe shall be adopted at the downstream of the intake weir considering its 

strength and durability, since it is inevitable to install the pipeline within the river bed.  In addition, a 

pipe bridge with single span steel pipe (Approximately 13m in length) will be planned for the river 

transverse section taking maintenance work into account. 

SP 300mm

13,0001,500 4,000

SP
300mm

uPVC
300mm

1,500

2,000

2
,0

0
0

1
,3

0
0

Saddle support

1
,0

0
0

1
,0

0
0

uPVC
300 6,000

 
Figure 2-4  River Transverse Section 

V=0.9m/s 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-14 

 
(5)  Outline of Intake and Water Conveyance Facilities 

Table 2-13 Outline of Intake and Water Conveyance Facilities 
Facility/Equipment Dimensions/Specifications Remarks 
1. Intake Weir 
(Civil works)   

Rehabilitation of the existing intake weir for prevention of water leak from 
weir 

Installation of blow-off valve, Dia. 150mm x 2 units for blow-off 

Intake Weir 

Realignment of the existing pipe  
(Mechanical )   
Screen Bar screen、0.5m x 0.5m, Mesh 50mm for removal of debris 
 Installation of coarse screen  
2. Junction Chamber 
(Civil works)   

RC structure for removal of debris, sand Junction chamber 
W 1.5m x L 3.3m x D 1.5m x 1 unit  

(Mechanical )   
Screen Bar screen、0.5m x 0.5m, Mesh 30mm  
 Installation of fine screen  
3. Raw Water Pipeline 
(Civil works)   

Junction Chamber - new WTP   
Dia. 300mm x Approx. 0.7km Length  

Ductile Iron Pipe: L=60m (river bed)  
 Steel Pipe:L=20m (pipe bridge)  

Pipe 

 uPVC: L=620m（upland field）  
 

2-2-2-3  Water Treatment Facility Plan 

(1)  Design Flow of the Water Treatment Plant 

The design flow of the new WTP is set up at 3,800m3/day. 

 

(2)  Water Treatment Process 

A conventional type of rapid sand filtration system, same as the existing one, will be adopted for new 

WTP. As a pretreatment facility, the pre-sedimentation tank is planned. After feeding coagulant 

(Aluminum sulfate) and coagulation aid (Soda ash) into the rapid mixing tank, water is treated through the 

flocculation tank, sedimentation tank and rapid sand filter. Disinfection is done by feeding the solution of 

Powder chlorine (bleaching powder) into the inlet channel of the clear water reservoir. Filter washing is 

carried out by two processes, i.e. surface washing by pumping and backwashing by the water supplied 

from the washing water tank. Backwashed effluent is then discharged to the Kabutie River. The 

sediment/sludge generated in pre-sedimentation tank and sedimentation tank is transferred to a drying bed 

for final disposal.  

In designing the facilities for each treatment process, the layout of the facilities and minimizing a use of 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-15 

electric power are fully considered aiming at practical use of the existing site conditions and easy 

operation and maintenance of the WTP.  The design contents are shown in Table 2-14. 

 

Kabutie River

Wash Water Tank
Soda Ash Tank Bleaching Powder Tank

For Reservoir

For  Building

For In-Plant Use

P

P

P

P P P

Sludge Drying Bed

Rapid Sand Filter

Sedimentation Tank

Flocculation Tank Clear Water Reservoir

   Rapid Mixing Tank

Intake Facilities

Alum Tank

Alum Feeder Soda Ash Feeder Bleaching Powder
Feeder

O
ve

r-
fl
o
w

 &
 D

ra
in

ag
e

B
ac

k 
w

as
h
 w

at
e
r

D
ra

in
ag

e

O
ve

r-
fl
o
w

 &
 D

ra
in

ag
e

For Kabutie River Drainage

Receiving well &
pre-sedimentation
tank

Back wash pipe

Surface wash pipe

O
ve

r-
fl
o
w

Junction Chamber

O
ve

r-
fl
o
w

 &
 D

ra
in

ag
e

New Water Treatment Plant

P

 
Figure 2-5  Water Treatment Flow 
 
Table 2-14  Design Contents of the Facilities 

Facility Design contents 
Rapid mixing tank Rapid mixing by hydraulic jump, Detention time 5min. 
Flocculation tank Mixing by baffle plate, Detention time 20min.  
Sedimentation tank Horizontal basin,  Detention time 3hrs, Sludge removal and transfer 

to drying bed by manual valve operation 
Rapid sand filter Filtration by gravity flow, Filtration rate 120m/day, Backwashing by 

water from washing water tank and surface washing by pump 
Chemical feeding 
equipment 

Chemicals (Aluminum sulfate, Soda ash, Bleaching powder), 
Feeding by gravity flow, Mechanical hand mixer for preparing 
solution  

Sludge drying bed Drying sludge generated from sedimentation tank 
 

(3)  Chemicals Feeding Rate 

Presently, the existing WTP is operated with a constant feeding rate of 60 mg/L of Aluminum sulfate 

regardless of the fluctuation in raw water turbidity. In addition, Soda ash was not being used during field 

study period (September 2007). This resulted in inadequate coagulation and flocculation. In this 

connection, the Study team carried out a simple coagulation test to verify the appropriate chemicals 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-16 

feeding rates, of which result implied that a Soda ash feeding rate of almost 1/6 to that of Aluminum 

sulfate would be recommended to achieve appropriate coagulation/ flocculation performance.   

Table 2-15  Results of Simple Coagulation Test 

Date Sample Raw water quality 
Chemical feeding 

rate (mg/L) 
Flocculation performance 

Temperature 
(℃) 

pH 
Turbidity 

(FTU) 
Alum 

Soda 
ash 

Time of 
floc 

forming
Floc size Settling 

Coagulati
on pH 

40 4 Fastest 1 Small △4 6.7 
40 6.5 Faster 2 Medium ○Faster 2 6.8 
40 10 Faster 2 Medium ◎Fastest 1 6.9 

40 20 4 Medium △3 7.1 
30 3 Fastest 1 Small △4 6.9 
30 5 Faster 2 Medium ◎Fastest 1 7.0 

30 7.5 3 Medium ○Faster 2 7.1 

9/16 
Kabutie 
River 

23 7.5 34 

30 15 3 Medium △3 7.3 
 

According to the past records, the turbidity of raw water shows almost 80-90 FTU during the rainy season 

and 10-30 FTU during dry season. The feeding rates of aluminum sulfate and soda ash are proposed as 

shown in Table 2-17, referring to the results of beaker test and the practices at the Kosaku WTP in Tokyo. 

In addition, the feeding rate of chlorine (bleaching powder) will be proposed as shown in Table 2-18 

according to water quality to be treated. 

 

Table 2-16  Alum Feeding rate at Kosaku WTP in Tokyo 
Liquid aluminum 

sulfate*feeding rate as Al2O3 Turbidity 
(mg/L) (mg/L) 

20 30 2.4 
50 40 3.2 
80 50 4 

200 70 5.6 
*Liquid Aluminum Sulfate: Content of 8% of Aluminum Oxide  

Source: Design Criteria for Waterworks Facilities in Japan 
 

Table 2-17  Chemicals Feeding Rate 
Aluminum sulfate feeding rate 

(mg/L) 
Amount to be used 

(Kg/day) Turbidity 
(FTU) Solid Alum* as Al2O3 

Soda ash feeding 
rate (Alum×1/6) 

Production 
volume 

(m3/day) Solid Alum Soda ash 
< 20  20 2.8 3.3 3,800 76 13 

20 - 50 30 4.2 5.0 3,800 114 19 
50 - 80 40 5.6 6.7 3,800 152 25 
100< 50 7.0 8.3 3,800 190 32 

Note: * Solid Aluminum Sulfate: Aluminum Oxide 14% 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-17 

 

Table 2-18  Chlorine (Bleaching Powder) Feeding Rate 
as effective 

chlorine 
Production 

volume 
Amount to be 

used Feeding rate 
(mg/L) (mg/L) (m3/day) (Kg/day) 

1.7 1.0 3,800 6.3 
3.3 2.0 3,800 12.7 
5.0 3.0 3,800 19.0 

Note: * Bleaching powder with effective chlorine concentration of 60% 
 

(4)  Outline of Water Treatment Facilities 

Table 2-19  Outline of Water Treatment Facilities 
Facility Type/Dimensions/Specifications Remarks 

[Civil and Architectural] 
RC structure  1.Receiving well/ 

pre-sedimentation tank W 2.5m× L5.4m×D3.0m×2units  
RC structure  
（Rapid mixing chamber）W 2.5m×L 3.0m×D1.4
～1.0m ×1unit, Weir (W 0.8 m)  

Mixing by hydraulic jump 
2. Rapid mixing 
chamber/Flocculation 
tank  

(Flocculation tank) W 5.0m×L 5.5m×D 0.8m ×2 
units 

Baffled wall 

RC structure 3. Sedimentation tank 
W 5.0m×L 15.6m×D 3.0m×2units 

Horizontal flow 

RC structure 
W 2.0m×L 4.0m× 4units  

Thickness of gravel layer: 0.55m 
Thickness of sand layer: 0.7m 
Drain system: perforated pipe 

4. Rapid sand filter 

Surface washing equipment 

Gravity flow, Filtration 
rate:120m/day 

RC structure 5. Back washing tank 
W 4.5m×L 4.5m× D 3.5m×1unit 

for backwashing, maintenance 
water 

RC structure 
W 4.3m×L 7.0m×D 3.0m×2units 

Pump room: W 14.0m×L 9.0m 

6. Clear water tank 

Electricity room: W 14.0m×L 9.0m 

Including Pump House and 
Electrical Room 

RC structure 7. Drying bed 
W 6.0m×L 14.0m×D 1.0m×5 units 

 

RC structure 
W 7.2m×L 12.85m 

 8. Chemical house 

Solution tank: 2.5m3 ×6 units for Alum. Soda ash, Powder 
chlorine 

RC structure 9. Administration 
building W 10.0m×L10.0m 

Office: 25m2 
Workshop: 25m2 
Laboratory, utility, toilet, etc: 50m2 

 

10. Piping work Piping  
11. Landscaping Wall/Leveling/Road  
12. Miscellaneous   
[Mechanical Equipment] 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-18 

Facility Type/Dimensions/Specifications Remarks 

1. Inlet gate □500mm x 1.0mH × 2 units  

2. Chemicals feeding 
equipment (Alum)  

Drip type feeder, hand mixer, 2 sets (incl. 1 
standby) 

 

3. Chemicals feeding 
equipment (Soda ash) 

Drip type feeder, hand mixer, 2 sets (incl. 1 
standby) 

 

4. Chemicals feeding 
equipment (Powder 
chlorine) 

Drip type feeder, hand mixer, 2 sets (incl. 1 
standby) 

 

5. Inlet valve 
Butterfly valve (Manual operated), Dia. 200mm, 4 
units 

 

6. Clear water reservoir 
inlet valve 

Butterfly valve (Manual operated), Dia. 300mm, 2 
units 

 

7. Transmission pump Horizontal Bidirectional Centrifugal Pump
（equipped with flywheel） 
φ150 × 1.25m3/min × 160m × 75kW× 4 units  

(incl. 2standby) 

8. Delivery valve Motored butterfly valve, Dia. 300mm 
φ150 × 0.2kW ×4 units 

 

9. Service pump Horizontal single suction multi-stage volute pump
φ125mm ×1.0m3/min ×20m× 7.5kW ×3units 

for surface washing 
(incl. 1standby) 

10. Drain pump Drain pump 
φ80mm×0.15m3/min ×10m× 0.75kW ×2 units 

 

12. Drain pump Portable type, engine-driven, 1 unit   

13. Hoist Chain block, 1t ×1unit  

14. Piping Piping work for pump room  

[Electric Equipment] 

1. Transformers 11kV／415V, 300kVA×1unit  

2. Power receiving 
Panel 

Steel/Indoor/Wall-mounted  
600W×600H×300D×1 unit 

 

3. Power 
distribution/Control 
panel 

Steel/Indoor/Self-standing  
1000W×2300H×1000D×1 unit 

 

4. Pump control panel Steel/Indoor/Self-standing  
1000W×2300H×1000D ×4 units 

No1～4 transmission pump 

5. Low voltage panel Steel/Indoor/Self-standing  
1200W×2300H×1000D ×1unit 

 

6. Instrumentation Panel Steel/Indoor/Self-standing  
1000W×2300H×1000D×1unit 

 

7. Switch box 

Indoor/Wall-mounted 
500W×700H×300D × 3 units 
600W×800H×300D × 2 units 
600W×700H×300D × 1 unit 

No1～4 transmission pump 

8. Switch box Outdoor/Self-standing 
600W×700H×300D ×1unit 

No.1,2 service pump 

9. Flow meter Electromagnetic type: φ150mm×1 unit 
Turbine type: φ300×1unit, φ150×1unit 

 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-19 

Facility Type/Dimensions/Specifications Remarks 

10. Pressure gauge 1 unit  

11. Level gauge Float type: 1 unit  

12. Communication 
device 

1 set  

13. Piping/wiring Piping, wiring for Pump room  

 

2-2-2-4  Water Transmission Facility Plan 

The water transmission system is planned applying a single-step pumping system to deliver water from the 

new WTP (EL. Approx. 1,900 m) up to the new service reservoir (EL. Approx. 2,040 m).  

 

(1)  Water Transmission Pump 

1)  Design Transmission Flow 

The design flow for water transmission facility is set up at 3,600m3/day. 

 

2)  Capacity and Number of Pump Unit 

Pump capacity per unit is set up as below. 

3,600m3/day×1/2×1/24×1/60 = 1.25m3/min 

 
At present, immediate measures cannot be taken for pump failure, since it is difficult to obtain spare parts 

and to call the competent technicians for repair work. During the field study period, KNWSC was 

managing with a use of secondhand pump, instead of repairing malfunctioned pump unit. Therefore, it is 

recommended two standby pumps are to be provided in order to secure continuous operation of the WTP 

and service reservoirs, if ever it requires a considerable time for repair work when the pump failure 

occurs. 

Capacity of 1,25 m3/min × 4 units（including 2units of standby pumps） 

 

3)  Total Pump Head 

H  =  Actual Head + pipe Head Loss 

 = (Maximum hydraulic grade of Transmission Pipe - LWL of Receiving Tank) 

  +Friction Loss of Transmission Pipe + Head Loss by Pump Revolving 

 = (2,044m – 1,900m) + 12m + 2m = 158m 
 

4)  Specification of Pump 



Project for Augmentation of Water Supply System in Kapsabet Town in the Republic of Kenya 

2-20 

Based on the above, the pump unit is specified as below. 
Type: Horizontal Double Suction Centrifugal Pump 

Specification:φ150mm×Capacity 1.25m3/min×Pump head 160m×Motor power 75kW 

 

5) Proposed Countermeasure against Water Hammer 

Since a negative pressure is anticipated in the transmission pipeline due to large pumping head, an 

examination on water hammer was made with conceivable three countermeasures applying i)Surge vessel, 

ii)Flywheel and iii)Combination of Surge vessel and Flywheel. As a result, it concluded that the 

countermeasure adopting flywheel would be appropriate, since it does not require auxiliary equipment 

(pressure tank and compressor) using electric power.  

Pressure Slope Diagram

1,850

1,900

1,950

2,000

2,050

2,100

2,150

0 500 1000 1500 2000 2500 3000
D istance (m)

W
at

er
 L

ev
el

 （
E

L.
m
）

Pipeline Profile

Min. Pressure Line